
HAL Id: tel-04213580
https://theses.hal.science/tel-04213580

Submitted on 21 Sep 2023

HAL is a multi-disciplinary open access
archive for the deposit and dissemination of sci-
entific research documents, whether they are pub-
lished or not. The documents may come from
teaching and research institutions in France or
abroad, or from public or private research centers.

L’archive ouverte pluridisciplinaire HAL, est
destinée au dépôt et à la diffusion de documents
scientifiques de niveau recherche, publiés ou non,
émanant des établissements d’enseignement et de
recherche français ou étrangers, des laboratoires
publics ou privés.

Optimisation et modélisation du traitement combiné
biologique et physico-chimique du phosphore dans les
[...]
whereas biological phosphorus removal was considered to adapt with the complement of chemical 

dosage to reach a phosphate objective. To achieve low total nitrogen in effluent with reduced energy use, 

it is essential to adapt the aeration cycles to incoming load and biological activity. In alternated aeration 

systems, aeration can be controlled with different approaches and sensors. The following methods, with 

increasing complexity and cost, can be listed: (1) timetables, (2) dissolved oxygen (DO) and oxidoreduction 

potential (ORP) limits (Charpentier, 1987, Charpentier, 1989), (3) dissolved oxygen and redox potential 

bending points (Paul et al. 1998; de la Vega et al. 2012), (4) ammonia and nitrate limits (David and 

Carpentier, 1984).  

Olsson et al. (2014) summarized the development and experience of such instrumentation and control 

strategies. The later nitrogen sensors are based on potentiometric or spectrophotometric techniques 

which need more maintenance than optical DO probes or platine-based ORP sensors. As a consequence, 

only methods (1), (2), and (3) are found in small WWTPs (<10000 PE). Bending point detection can be 

considered a robust method for complete nitrogen removal via nitrification and denitrification. In previous 

research (Charpentier et al., 1998; Paul et al. 1998; de la Vega et al. 2012) bending points of the ORP and 

pH curves have been recognized in connection with the nitrification-denitrification cycle. Paul et al. (1998) 

demonstrated the validity of using the bending point of DO to indicate the end of nitrification and the 

bending point of the ORP curve (“nitrate knee”) to indicate the end of denitrification with different system 

loads.  

 



46 
 

In A/O system biological phosphorus removal is carried out by phosphorus accumulating organisms 

(PAOs). These are facultative anaerobic organisms, which under anaerobic conditions store carbon 

compounds (as intracellular polyhydroxyalkanoates (PHAs) and glycogen) while releasing phosphorus 

(energy is generated by the cleavage of intracellular polyphosphates (PP)). During aerobic and anoxic 

conditions there is a luxury phosphorus uptake, during which the PAO stores PP while depleting their 

carbon storage pools. Several PAO genera have been identified over the years, some with denitrifying 

(Kuba et al. 1997, Rubio-Rincon et al. 2017) and others with fermenting (Marques et al., 2017) capabilities. 

But all the PAOs are not able to denitrify and it is considered that both denitrifying and non-denitrifying 

PAO coexist in activated sludge. The provided conditions at the facilities can also give an advantage over 

other species whose storage capacities do not contribute to P removal (eg. GAO for glycogen accumulating 

organisms).  

Conducting studies on livestock wastewater, Osada et al. (1991) found that with intermittent aeration, 

during optimal process control, high nitrate removal creates beneficial (anaerobic) conditions for P release 

and subsequent uptake, resulting in low effluent concentration. Nonetheless, removal efficiencies 

decreased with increasing N/BOD5 ratio, probably due to the residual nitrate concentrations. With 

adequate aeration control, high removal of organic matter, nitrogen, and phosphorus can be achieved. 

Liu and Wang (2017) demonstrated the efficiency of intermittent aeration systems (specifically 

intermittent aeration of MLE) in a pilot scale study, considering total nitrogen and phosphorus removal. 

They found that alternated aeration showed higher removal efficiency than conventional MLE operation, 

over 90% of TN and TP were removed under regular conditions. Moreover, under unfavorable conditions 

(low temperature and low C/N ratio) removal efficiency was still 76% and 56% of TN and TP respectively. 

Outside of obvious operational parameters such as the aeration cycles, SRT is also an important parameter 

for biological P removal. From the early studies in the eighties (Ekama et al., 1983; Wentzel, 1986) it came 

out that biological phosphorus removal deteriorated for SRT higher than 35 days due to saturation of 

biomass in polyphosphate and endogenous release, while SRT of 20 days was considered as optimal. Lee 

et al. (2007) found that with increasing SRT, the relative abundance of PAO increased as well (up until 

endogenous decomposition of PAOs occurs) but suggested that GAO may compete with PAO under these 

conditions, which can negatively impact biological phosphorus removal (BPR) performance. In their 

scenarios (SRT=10, 20, 30 d) 20 days of SRT proved to be the most advantageous for bio-P removal. The 

activated sludge systems are generally designed in France with a low loading rate (0.10 kg DBO5 / kg VSS 

. d) and an SRT of around 20 days.  



47 
 

However, usually designed for 20 years and running under that design load, such systems could have 

problems with biological P removal if the sludge extraction was not sufficient to maintain a proper SRT. 

Simultaneous chemical P removal is a widely used process, typically chemicals are dosed to supplement 

bioP removal. For the optimization of chemical dose, several operational parameters need to be 

considered. Szabo et al. (2006) defined that during simultaneous iron dosage, the main process of P 

immobilization is adsorption onto the surface of formed hydrous ferric oxide (HFO) due to less intense 

mixing and longer HRT (as opposed to pre- and post-precipitation, where intensive mixing causes co-

precipitation of phosphorus into the structure. The current practice is to choose the iron dosing rate 

considering a stoichiometry Fe:P ratio of 1.5 moles of iron per mole of phosphate removed (Deronzier and 

Choubert, 2004; Metcalf and Eddy, 2003).  

For activated sludge using combined biological and chemical removal, the contribution of biology should 

be estimated theoretically or practically to know the chemical needs. Different methods exist using BOD:P 

or COD:P ratios and design criteria. However, in practice, biological removal efficiency is highly variable 

and not systematically well estimated. In the study of Deronzier and Choubert (2004) the efficiency of 

biological P removal varies from 56 to 89% in 6 different A2O activated sludge plants. A range of efficiency 

of 60-70% for bio-P removal was proposed for dry weather conditions (Deronzier and Choubert, 2004), 

falling to 30-50 % for diluted water in case of rainwater or groundwater infiltration. A recommendation 

was to maintain good denitrification in order to limit the nitrate recirculation in the anaerobic zone which 

is detrimental to good polyphosphate storage. However aeration intermittency was not considered to 

give that recommendation while it is expected to affect biological P uptake, and intermittent aeration 

became the most common system observed in small AS plants in France.  Additionally, De Haas et al. 

(2000) studied the interactions between biological and chemical processes in combined P removal. They 

suggested that anaerobic P release may be used as an indicator of the estimation of the biological fraction 

of P removal (outside of specific speciation studies). They found that the presence of iron partially 

inhibited microbial processes, specifically PHA storage, especially under P-limiting conditions.  

This study aims to optimize the biological and physical-chemical treatment of phosphorus in A/O activated 

sludge with intermittent aeration. The case study is a real WWTP with a design capacity of 9500 population 

equivalents (PE). Online monitoring systems were installed to follow nutrient removal dynamics for more 

than 3 years. The work was first focused on the interaction between aeration control, nitrogen removal, 

and biological phosphate release and uptake.  



48 
 

One objective was to save energy (aeration) and chemical dosing with the guarantee of good nutrient 

removal performance. Then the role of sludge wastage in phosphate dynamics was assessed and finally 

different specific iron dosage strategies were compared. 

2.2. Materials and Methods 

2.2.1. Plant description 

Villefranche de Lauragais wastewater treatment facility (design capacity: 9500PE) receives primarily 

domestic wastewater from the municipality, as well as wastewater from Monié Clinic (350 PE) and 3A 

factory (dairy industry – 500 PE). The facility also regularly receives sludge from household septic tanks. 

This sludge represents low hydraulic load, but due to the high concentrations, it is fed during low load 

periods. The wastewater collection is carried out by separated gravity sewer (90 %) with 5 pumping 

stations. However, significant groundwater infiltration is observed with the surplus hydraulic load as 

delayed inflow during and after high precipitation periods. The facility is on the catchment area of Mares 

creek, a sensitive area with low overall ecological status. The treatment technology is designed to reliably 

fulfill the legal requirements to protect the receiving water with TN imposed at 15 mg/L and TP at 2 mg/L. 

The prefectural decree N°31-2008-00121 defines effluent limits and sampling obligations of the facility, 

which is operated by Réseau31. 

The pumping station at the entrance of the plant has a maximum capacity of 412 m3/h and a bypass pump 

directed to Mares creek. An equalization buffer tank (600 m3) is available for the temporary storage of 

excess influent/external load. Mechanical pre-treatments are composed of an automatic screen (6 mm 

spacings) with a grit and grease removal tank. Grease is treated in a separate aerobic biological tank from 

which the effluent is directed back to the water treatment line. Dewatered and compacted waste from 

mechanical treatment is forwarded to a landfill or incineration.  

Secondary treatment is carried out by an activated sludge basin including a small contact zone (32 m3), an 

unaerated zone (350 m3), and an aerobic zone with intermittent aeration (2410 m3). A physical-chemical 

treatment for phosphorus removal is performed simultaneously by dosing FeCl3 just before the degasser, 

an unaerated zone to avoid oxygen recirculation to the anaerobic reactor (20 m3), and the clarifiers. Then 

the flow is divided equally into two secondary clarifiers (surface area of 120 m² each).  



49 
 

Sludge is recirculated at an average flow rate of 1400 m3/d (1.23* influent flow) and 55% directed to the 

aeration basin and 45% to the contact zone where influent and mixed liquor return sludge is intensely 

mixed in an unaerated zone. Sludge wastage was generally performed once or twice a week. 

Wasted sludge was subjected to chemical conditioning (polyacrylamide polymer) and then dewatered by 

centrifuge (up to 20% TSS) most frequently, or by dewatering table/belt filter (up to 5% TSS). There are 

on-site storage units for sludge: 2 units for soft sludge (300 m3 each) and a silo for dewatered sludge (1000 

m3). The dewatered sludge is then either composted or spread directly on agricultural fields. Sludge liquor 

is directed back to the entering flow before the activated sludge basin.  

The activated sludge process actually receives about 50% of the design load. Therefore, operational 

characteristics correspond to a very low-loaded system: OLR=0.05 KgCOD/KgVSS.d, HRT= 48 h, SRT=40-50 

days. 

      

 

Figure 2.2-1 Picture (site and sensors) and Flow scheme of Villefranche de Lauragais wastewater treatment plant with potential 

iron dosage points 



50 
 

2.2.2. Aeration control 

In the current operation, the aeration was controlled via bending points detection (inflex system 

developed by INSA and licensed by Biotrade) for complete nitrogen removal via nitrification and 

denitrification. The bending point of the oxygen concentration indicates the end of nitrification and 

similarly, the bending point of ORP indicates the end of denitrification (observed as “nitrate knee” on the 

displayed ORP).  

To achieve low effluent of total nitrogen with reduced energy use, the aeration cycles are adapted to 

biological activity and variation of influent loading rate therefore the cycle length may vary according to 

the conditions. Inflex control system is based on the real-time data of the DO and ORP sensors. Figure 

2.2-2 shows DO and ORP curves corresponding with ammonia and nitrate concentrations. In case of an 

overload in the system, the maximum time for aerobic and anoxic phases was determined as 60 and 90 

minutes respectively. 

 

Figure 2.2-2. Typical cycles (DO, ORP, NH4, NO3) with various phase lengths (aerated and unaerated), and associated DO and 

ORP bending point corresponding to NH4 or NO3 removal indicators (downloaded form: myinflex.com) 

To avoid measurement insecurities and noise in the data and simplify operations, the cycles have been 

redefined (in 2019), from the initial DO/ORP system to a simpler DO – time-based one. In this system, as 

before, the end of nitrification is indicated by the bending point in the DO curve and simultaneously a 

maximum aeration time is set. In case of a high load, if after this maximum aeration time the bending 

point is not detectable then the following anoxic time is shortened.  

The cycles were, therefore: 1) aerated period until DO bending point, but minimum 15 min and maximum 

60 min, 2) unaerated period, minimum 60 and maximum 90 min depending on the aerated phase. In case 

the aerated period is less than the maximum time (meaning the nitrification is completed), the unaerated 

time is shorter, if the aeration time is maximum (meaning incomplete nitrification) the unaerated time is 

also maximum.  



51 
 

This gives on average systematic aerated/unaerated periods and ensures effluent quality, but easier to 

manage and avoids problems connected to possible faulty data.  

 

2.2.3. Data monitoring 

The utility is required to carry out official monitoring with composite samples of 24 hours including 

influent and effluent and sludge production (Table 2.2.1). This gives a general overview of the 

performance of the facility. During the study, this legal analysis was complemented with monthly 

measurements and online monitoring. 

During the entire study, from September 2018 to September 2021, sensors were installed and used for 

continuous monitoring of nitrogen forms, phosphate, and suspended solids in the activated sludge system 

(aerated basin). The following systems were used: ammonia and nitrate (Multi parameter SC1000, Hach 

Lange), phosphates (Phosphax sc, Hach Lange, with filtration system Filtrax), suspended solids (Solitax TS-

line sc ‘TSS’, Hach Lange). These sensors were verified once a week and recalibrated if needed. All the 

sensor data were collected online on a web platform designed by Biotrade (My Inflex). 

Hydraulic-related data were registered continuously (influent and recycled flows), sludge wastage, and 

chemicals flow rate. In this study, operational data is presented to demonstrate the correlation between 

aeration efficiency (specifically aeration time) and MLSS concentration. 

 

Table 2.2-1 Data monitoring during the 3-year study 

Parameter Mandatory frequency by 
utility, 24h average 

samples, Inlet – outlet 
(days/year) 

Campaign frequency 
24h average samples 

Inlet – outlet  
(days/year) 

Daily profile 
inlet 

(laboratory) 
 

Continuous monitoring 
in aeration tank  

(2 min-1)  

Flow 365 365 3 campaigns * 

TSS 12 12 3 campaigns * 
BOD5 12 12   

COD 12 12 3 campaigns  

TKN 4 6-12 3 campaigns  
NH4-N 4 6-12 3 campaigns * 

NO2-N 4 4   
NO3-N 4 6-12  * 

TP 4 6-12 3 campaigns  

PO4-P  6-12 3 campaigns * 
Sludge  

(Dry matter and flow) 
4 4   

 



52 
 

2.2.4. Influent characterization 

In addition, specific campaigns were performed on three separate occasions to obtain daily hourly 

variation in the influent characteristics (it was not raining the day prior to the sampling to avoid diluting 